RSC A/W
Version:

GlaxoSmithKline
Artwork Information

Panel 2

Item Number:
469290 7

Manufacturing Site:
GSK-BEL-Wavre-BEWAV

Market or Pack Owner:
*Biologicals-IVR-GEXP

Market Trade Name:
Polio Sabin

Colour Standard Reference
Number: N/A

Technical Reference No(s).:
BIO_DRW183

(do NOT include the technical reference doc[s] version nols].)

Printing Process:
N/A

Substrate:
N/A

Total: 1

180 mm Measuring Bar

Total: 0

Varnishes

Special Finishes Qreie1H0)

AIP_Disclaimers_INDD - NOV_2013 Version 2

Artwork copyright is the property of the
Gl ithKline Group of C i
All suppliers providing a service to GSK for printed
components of any description must ensure that
they have a licence for all fonts / software used in
conjunction with GSK artwork.

The distribution and use of fonts / software without
a licence constitutes an intellectual property
infringement. GSK will not accept any liability for the
breach of third party intellectual property rights by
printed component suppliers.

The GSK certification / audit process requires suppliers

to declare that they do not use unlicensed fonts /
software and may require the supplier to produce
evidence of such licence to GSK.

ATTENTION «  ATTENTION

To Ensure Accurate PDF Viewing and Printing:
FOR SCREEN VIEWING: Use Adobe Acrobat 7
Professional or Adobe Acrobat Reader, Standard or
Professional (higher than 7). Overprint Preview
must be activated for accurate on screen viewing.
FOR PRINTING: Use only Acrobat Professional
version 7 or higher. “Apply Overprint Preview" or
“Simulate Overprinting” must be activated in the
print settings for printing accurate hard copies.

Biologicals
Additional Information Panel

Unfolded dimensions: 645x325mm

Folded dimensions: 130x55mm

2D Pharmacode value: 469290CNR

IMPORTANT

GSK Market is responsible
for this product, its design
and content.

Ensure the artwork is
thoroughly checked, all the
text proof-read and approved.

RSC GSK is responsible for site
technical requirements and
pre-press suitability.

(] QUET(
is responsible to advise RSC
in case changes required
impact the followings:

Formulation

Tablet embossing
Storage conditions
Shelf Life

If a status identification banner DOES NOT appear on this document, THEN this document has NOT been printed from the Global Pack Management system.

067697

@
3

&2 Polio Sabin™ Mono Two (oral)
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1. NAME OF THE MEDICINAL PRODUCT
Polio Sabin™ Mono Two (oral)
Monovalent Oral Poliomyelitis vaccine Type 2 (mOPV2)

2. QUALITATIVE AND QUANTITATIVE COMPOSITION
Polio Sabin™ Mono Two (oral) is a monovalent, live attenuated poliomyelitis virus vaccine of the Sabin strain
Type 2 (P 712, Ch, 2ab), propagated in MRC5 human diploid cells.

Each dose (0.1 ml) contains not less than 105.0 CCIDs, of Type 2. Magnesium chloride is used as a stabilizer.
Polio Sabin™ Mono Two (Oral) contains trace amounts of neomycin sulphate and polymyxin B sulphate.
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3. PHARMACEUTICAL FORM
Oral suspension.
The vaccine is presented as a clear and colourless suspension for oral administration.

4. CLINICAL PARTICULARS

4.1 Therapeutic indications
Polio Sabin™ Mono Two (oral) is indicated for active immunisation in all age groups against infection caused by Type 2 poliomyelitis virus.

This vaccine may be used in two instances:

- Eradication of poliomyelitis, to supplement vaccination against poliomyelitis with a trivalent vaccine in areas where the Type 2
poliomyelitis virus is circulating.

- Reappearance of the Type 2 poliomyelitis virus in an area previously recognised as poliomyelitis Type 2 free.

4.2 Posology and method of administration

Posology
In a multidose container, one immunising dose (0.1 ml) is contained in two drops.

Monovalent Oral Poliomyelitis vaccine Type 2 is not intended for routine vaccination.
The advised vaccination schedule for each country must be in accordance with the national recommendations.

According to WHO recommendations, Polio Sabin™ Mono Two (oral) is indicated for poliomyelitis Supplementary Immunisation
Activities (SIAs) in children from 0 to 5 years of age, to interrupt any potential Type 2 poliovirus transmission or control Type 2
circulating vaccine-derived poliovirus (cVDPV) outbreak. The routine poliomyelitis vaccination programme should continue to use
trivalent vaccines according to national policy.

Polio Sabin™ Mono Two (oral) may also be given to children and adults when it is necessary to maintain or to reinforce the level of
protection against infection caused by Type 2 poliovirus. The vaccine may also be administered to persons with a high risk of exposure
to infection caused by Type 2 poliovirus. This vaccine does not act as a substitute for the trivalent poliomyelitis vaccine when this later
is recommended.

Method of administration
Polio Sabin™ Mono Two (oral) is for oral use only.

POLIO SABIN™ MONO TWO (ORAL) SHOULD UNDER NO CIRCUMSTANCES BE INJECTED.

One dose of vaccine (0.1 ml) is contained in two drops which are delivered from the polyethylene dropper supplied with the multidose
container.

The vaccine may be administered alone or mixed with beverages or foods provided that these do not contain substances that may
inactivate polioviruses, such as preservatives. Suitable vehicles are simple syrup, milk, bread and a lump of sugar. Since the vaccine
has a bitter salty taste, it may be given in syrup or on a lump of sugar, particularly when it is to be given to young children.

The vaccine should be administered to breastfed infants, preferably two hours before or after breastfeeding in order to avoid contact
with the antibodies present in the breast milk.

Care should be taken not to contaminate a multidose dropper with saliva of the vaccinee.

4.3 Contraindications
Polio Sabin™ Mono Two (oral) is contraindicated in subjects with known hypersensitivity to neomycin or polymyxin, or to any other
component of the vaccine. A history of contact dermatitis to neomycin or to polymyxin is not a contraindication.

Polio Sabin™ Mono Two (oral) is contraindicated in subjects having shown signs of hypersensitivity after previous administration of
GlaxoSmithKline Biologicals’ oral poliomyelitis vaccines.

4.4 Special warnings and special precautions for use
POLIO SABIN™ MONO TWO (ORAL) SHOULD UNDER NO CIRCUMSTANCES BE INJECTED.

Polio Sabin™ Mono Two (oral) should not be used for routine immunization against poliomyelitis (see section 4.1).
The routine poliomyelitis vaccination programme should continue to use trivalent vaccines according to national policy.

Polio Sabin™ Mono Two (oral) may not prevent or modify the course of the disease in subjects already infected with a wild Type 2
poliovirus.

The administration of Polio Sabin™ Mono Two (oral) should be postponed in subjects suffering from acute severe febrile illness,
or persistent diarrhoea or vomiting. However, the presence of a minor infection, such as a cold, should not result in the deferral of
vaccination.

Episodes of diarrhoea and/or vomiting (as well as any gastro-intestinal infection) may hinder the administration of Polio Sabin™ Mono
Two (oral). In case of diarrhoea, the dose received will not be counted as part of the immunisation schedule and should be repeated
after recovery.

The attenuated Type 2 poliomyelitis virus multiplies in the gut. The faecal excretion of the vaccine virus may persist for several weeks
and may also be transmitted to the contacts of the vaccinees; contacts of vaccinees should therefore be warned about the need for
strict personal hygiene.

Non-immune persons in close contact with a recently vaccinated subject may very rarely be at risk of vaccine-associated paralytic
poliomyelitis.

As with any vaccine, a protective immune response may not be elicited in all vaccinees.

Where the person to be vaccinated or contacts of persons to be vaccinated suffer from spontaneous or iatrogenic immunodeficiency
(hereditary immunodeficiency, hypogammaglobulinemia and dysgammaglobulinemia, blood dyscrasia, leukaemia, lymphoma,
neoplasia of the bone marrow or of the lymphatic system, generalised malignancy, administration of ACTH, corticosteroids,
immunosuppressive drugs, cytostatic drugs or radiation therapy) the risk benefit of the use of the vaccine should, in an epidemic
context, be evaluated in comparison to the use of inactivated vaccines. However, individuals with asymptomatic or symptomatic
human immunodeficiency virus (HIV) infection may be vaccinated with Polio Sabin™ Mono Two (oral).

4.5 Interaction with other medicinal products and other forms of interaction

Polio Sabin™ Mono Two (oral) can be administered at the same time as Haemophilus influenzae type b vaccine, hepatitis B vaccine,
diphtheria, pertussis and/or tetanus vaccine, measles, rubella and/or mumps vaccine, yellow fever vaccine or BCG vaccine if this fits
into the vaccination schedule.

Concomitant administration of oral poliomyelitis vaccine (OPV) and rotavirus vaccine does not affect the immune response to the polio
antigens but may slightly reduce the immune response to rotavirus vaccine. A clinical trial involving more than 4200 subjects who
received OPV concomitantly with GlaxoSmithKline Biologicals’ rotavirus vaccine (Rotarix™) showed that clinical protection against severe
rotavirus gastro-enteritis was maintained.

If Polio Sabin™ Mono Two (oral) cannot be given at the same time as other live attenuated vaccines, an interval of at least one month
should be left between both vaccinations.

Immunosuppressive treatment may reduce the immune response, may favour the multiplication of the vaccine virus and may increase the
length of excretion of the vaccine virus in the stools (see section 4.4).

4.6 Pregnancy and lactation

Pregnancy
During pregnancy and in an epidemic context, the risk benefit of the use of the vaccine should be evaluated in comparison to the use of
inactivated vaccines.

Lactation
The vaccine may be administered to a lactating mother.

Women of childbearing potential/ Contraception
Non immune woman of child-bearing age should use contraception during 3 months following vaccination.

4.7 Effects on ability to drive and use machines

There have been no studies to investigate the effect of Polio Sabin™ Mono Two (oral) on driving performance or the ability to operate
machinery. Nevertheless, considering the adverse event profile of Polio Sabin™ Mono Two (oral) it is unlikely that the vaccine has an
effect on the ability to drive and use machines.

4.8 Undesirable effects
Very rarely, vaccine-associated paralysis has been observed with trivalent oral poliomyelitis vaccines (less than one case per 1 million
doses administered). The majority of post vaccinal paralytic poliomyelitis occurred after the administration of the first dose.

Fever, vomiting, diarrhoea and allergic/anaphylactoid reactions have been described after immunisation with GlaxoSmithKline Biologicals’
trivalent oral poliomyelitis vaccine.

4.9 Overdose
Occasional reports of overdose with GlaxoSmithKline Biologicals’ trivalent oral poliomyelitis vaccine have been received. Overdose has not
resulted in ill-effects.

Insufficient data on Polio Sabin™ Mono Two (oral) are available.
5. PHARMACOLOGICAL PARTICULARS

5.1 Pharmacodynamic properties
0On the basis of literature, it can be estimated that the immune response against Type 2 poliomyelitis virus will be at least equal to the one
obtained with a trivalent oral poliomyelitis vaccine.

5.2 Pharmacokinetic properties
Evaluation of pharmacokinetics is not required for vaccines.

5.3 Preclinical safety data
Non-clinical data reveal no special hazard for humans based on routine quality control tests performed in animals.

6. PHARMACEUTICAL PARTICULARS

6.1 List of excipients
Magnesium chloride, L-arginine, polysorbate 80 and purified water.

6.2 Incompatibilities
This medicinal product must not be mixed with other medicinal products.

6.3 Shelf-life
The expiry date of the vaccine is indicated on the label and packaging. (see also section 6.4)

6.4 Special precautions for storage
The vaccine is potent if stored at not higher than —20°C until the expiry date indicated on the vial. It can be stored for up to six months
between +2°C and +8°C.

Multidose vials of Polio Sabin™ Mono Two (oral) from which one or more doses of vaccine have been removed during an immunization
session may be used in subsequent immunization sessions for up to a maximum of 4 weeks, provided that all of the following
conditions are met (as described in the WHO policy statement: The use of opened multidose vials in subsequent immunization sessions.
WHO/V&B/00.09):

e The expiry date has not passed;

The vaccines are stored under appropriate cold chain conditions;

The vaccine vial septum has not been submerged in water;

Aseptic technique has been used to withdraw all doses;

The vaccine vial monitor (VVM), if attached, has not reached the discard point.

In order to preserve optimal potency of Polio Sabin™ Mono Two (oral), exposure of the vaccine to ambient (non-refrigerated) temperatures
should be kept to a minimum and exposure to sunlight should be avoided.

Shipment should be done under refrigerated conditions, particularly in hot climates.
Freezing and thawing does not affect the titre of the vaccine.

When distribution or administration is not imminent, it is advisable to store the vaccine, if possible, at temperatures of —20°C or less since
this halts deterioration in vaccine potency.

If the vaccine has been accidentally exposed to high environmental temperatures it is recommended that the vaccine be used
immediately or stored ideally at —20°C or at 2-8°C until administration under condition that the VWM allows its use.

Store in the original package in order to protect from light.

6.5 Nature and contents of container
The vaccine is presented in glass vials (multidose vials containing 10 doses or 20 doses).

6.6 Instructions for use and handling
Vaccines should be inspected visually for any particulate matter prior to administration.

6.7 Vaccine Vial Monitor (see VVM pictogram at the end of the leaflet)

The Vaccine Vial Monitor (VWM) is part of the label used for all Polio Sabin™ Mono Two (oral) batches supplied by GlaxoSmithKline
Biologicals. The colour dot that appears on the label of the vial is a VWM. This is a time-temperature sensitive dot that provides an
indication of the cumulative heat to which the vial has been exposed. It warns the end user when exposure to heat is likely to have
degraded the vaccine beyond an acceptable level.

The interpretation of the VWM is simple. Focus on the central square. Its colour will change progressively. As long as the colour of this
square is lighter than the colour of the ring, then the vaccine can be used. As soon as the colour of the central square is the same colour
as the ring or of a darker colour than the ring, then the vial should be discarded.

It is absolutely critical to ensure that the storage conditions specified above (in particular the cold chain) are complied with.
GlaxoSmithKline Biologicals will assume no liability in the event Polio Sabin™ Mono Two (oral) has not been stored in compliance with
that storage instructions. Furthermore GlaxoSmithKline Biologicals assumes no responsibility in case a VVM is defective for any reason.

For further information, please contact the manufacturer.

Polio Sabin is a trade mark of the GSK group of companies.

1. DENOMINATION DU MEDICAMENT
Polio Sabin™ Mono Two (oral)
Vaccin monovalent poliomyélitique de Type 2 (mOPV2) oral

2. COMPOSITION QUALITATIVE ET QUANTITATIVE
Polio Sabin™ Mono Two (oral) est un vaccin monovalent, vivant atténué du virus de la poliomyélite obtenu a partir de la souche Sabin de
Type 2 (P 712, Ch, 2ab) cultivée sur cellules diploides humaines MRC5.

Chagque dose (0,1 ml) contient au minimum 105.0 DICCs, de Type 2. Le chlorure de magnésium est utilisé comme agent stabilisant.
Polio Sabin™ Mono Two (oral) contient des traces de sulfate de néomycine et de sulfate de polymyxine B.

3. FORME PHARMACEUTIQUE
Suspension buvable.
Le vaccin se présente sous forme de suspension claire et incolore pour administration orale.

4. DONNEES CLINIQUES

4.1 Indications thérapeutiques
Polio Sabin™ Mono Two (oral) est indiqué pour I'immunisation active dans tous les groupes d’age contre I'infection provoqué par le virus
de la poliomyélite de Type 2.

Ce vaccin peut étre utilisé dans deux conditions:

- Dans le cadre de I'éradication de la poliomyélite, en complément de la vaccination contre la poliomyélite avec un vaccin trivalent,
dans les régions ou le virus de la poliomyélite de Type 2 est en circulation.

- Dans le cadre d’une résurgence du virus de la poliomyélite de Type 2 dans une région reconnue antérieurement comme exempte de
poliomyélite de Type 2.

4.2 Posologie et mode d’administration

Posologie
Dans un flacon multidoses, une dose immunisante (0,1 ml) consiste en deux gouttes.

Le vaccin monovalent poliomyélitique de Type 2 oral n’est pas destiné a la vaccination de routine.
Le calendrier de vaccination recommandé pour chaque pays doit étre conforme aux recommandations nationales.

Selon les recommandations de I'OMS, Polio Sabin™ Mono Two (oral) est indiqué pour des activités supplémentaires de vaccination chez
les enfants agés de 0 a 5 ans afin d’interrompre la transmission potentielle du virus poliomyélitique de Type 2 ou enrayer une épidémie
due aux poliovirus circulants dérivés d’une souche vaccinale (cVDPV). Le programme de vaccination de routine contre la poliomyélite doit
continuer a utiliser les vaccins trivalents, conformément aux recommandations nationales.

Polio Sabin™ Mono Two (oral) peut également étre administré & I'enfant et a I'adulte quand il est nécessaire de maintenir ou de renforcer
le niveau de protection contre I'infection causée par le virus poliomyélitique de Type 2. Le vaccin peut également étre administré a des
personnes encourant un risque élevé d’exposition a I'infection causée par le virus poliomyélitique de Type 2. Ce vaccin ne remplace pas le
vaccin poliomyélitique trivalent lorsque ce dernier est recommandeé.

Mode d’administration
Polio Sabin™ Mono Two (oral) doit étre administré par voie orale uniquement.
POLIO SABIN™ MONO TWO (ORAL) NE DOIT EN AUCUN CAS ETRE INJECTE.

Une dose de vaccin (0,1 ml) est administrée sous forme de deux gouttes a I'aide du compte-gouttes en polyéthyléne fourni avec le flacon
multidoses.

Le vaccin peut étre administré seul ou mélangé avec des boissons ou a des aliments, a condition que ceux-ci ne contiennent pas de
substances risquant d’inactiver le virus de la poliomyélite (agents conservateurs par exemple). Un simple sirop, du lait, du pain, ou un
morceau de sucre constituent des véhicules adéquats. Le vaccin ayant un golt amer et salé, il est conseillé de I'administrer dans un sirop
ou sur un morceau de sucre, surtout chez les enfants en bas age.

Chez les enfants nourris au sein, le vaccin doit étre administré de préférence deux heures avant ou apreés I'allaitement afin déviter le
contact avec les anticorps présents dans le lait maternel.

Toutes les précautions nécessaires doivent étre prises pour éviter de contaminer le compte-gouttes multidoses avec la salive d’un sujet
vacciné.

4.3 Contre-indications

Polio Sabin™ Mono Two (oral) est contre-indiqué chez les sujets présentant une hypersensibilité connue a la néomycine ou a la
polymyxine, ou a I'un des autres composants du vaccin. Des antécédents de dermatite de contact a la néomycine ou a la polymyxine ne
constituent pas une contre-indication.

Polio Sabin™ Mono Two (oral) est contre-indiqué chez les sujets ayant présenté des signes d’hypersensibilité apres I'administration des
vaccins poliomyélitiques oraux de GlaxoSmithKline Biologicals.

4.4 Mises en garde spéciales et précautions d’emploi
POLIO SABIN™ MONO TWO (ORAL) NE DOIT EN AUCUN CAS ETRE INJECTE.

Polio Sabin™ Mono Two (oral) ne doit pas étre utilisé pour la vaccination de routine contre la poliomyélite (voir rubrique 4.1).
Le programme de vaccination de routine contre la poliomyélite doit continuer & utiliser les vaccins trivalents, conformément aux
recommandations nationales.

Polio Sabin™ Mono Two (oral) ne peut empécher I'apparition ni modifier le cours de la maladie chez les sujets déja infectés par le virus
poliomyélitique sauvage de Type 2.

L"administration de Polio Sabin™ Mono Two (oral) doit étre différée chez les sujets souffrant d’épisodes fébriles aigus graves, ou de
diarrhées persistantes ou de vomissements. Cependant, la présence d’une infection mineure, telle qu’un rhume, ne doit pas entrainer le
report de la vaccination.

Les épisodes de diarrhées et/ou vomissements (ainsi que toute infection gastro-intestinale) peuvent géner la prise de Polio Sabin™
Mono Two (oral). En cas de diarrhée, la dose administrée ne doit pas étre comptabilisée dans le calendrier vaccinal et une dose devra a
nouveau étre administrée apres rétablissement.

Le virus poliomyélitique atténué de Type 2 se multiplie dans I'intestin. L'excrétion fécale du virus vaccinal peut persister pendant plusieurs
semaines et le virus peut également étre transmis a I’entourage du sujet vaccing; les personnes en contact avec le sujet vacciné doivent
donc étre averties de la nécessité d’observer une hygiéne personnelle stricte.

Trés rarement, les personnes non immunisées, en contact étroit avec un sujet récemment vacciné, peuvent avoir un risque de paralysie
poliomyélitique associée au vaccin.

Comme avec tout vaccin, une réponse immunitaire protectrice peut ne pas étre obtenue chez tous les sujets vaccingés.

En cas d'immunodéficience spontanée ou iatrogéne (immunodéficience héréditaire, hypogammaglobulinémie et dysgammaglobulinémie,
dyscrasie sanguine, leucémie, lymphome, néoplasie de la moelle osseuse ou du systéme lymphatique, cancer généralisé, administration
d’ACTH, de corticoides, d'immunosuppresseurs, d’agents cytostatiques ou radiothérapie) chez la personne a vacciner ou chez une
personne de son entourage, le rapport bénéfice-risque de I'administration du vaccin sera, dans un contexte épidémique, évalué

par rapport a I'usage de vaccins alternatifs inactivés. Cependant, une infection asymptomatique ou symptomatique par le virus de
I'immunodéficience humaine (VIH) ne constitue pas une contre-indication a la vaccination avec Polio Sabin™ Mono Two (oral).

4.5 Interactions avec d’autres médicaments et autres formes d’interaction
Polio Sabin™ Mono Two (oral) peut étre administré en méme temps que les vaccins suivants : Haemophilus influenzae de type b, hépatite
B, diphtérie, coqueluche et/ou tétanos, rougeole, rubéole et/ou oreillons, fiévre jaune ou BCG, si le schéma de vaccination s’y préte.

L"administration concomitante d’un vaccin poliomyélitique oral (OPV) et d’un vaccin contre le rotavirus n’affecte pas la réponse aux
antigenes poliomyélitiques mais peut diminuer Iégerement la réponse au vaccin contre le rotavirus. Une étude clinique menée chez plus
de 4 200 sujets qui ont regu simultanément le vaccin poliomyélitique oral et le vaccin contre le rotavirus de GlaxoSmithKline Biologicals
(Rotarix™) a montré que la protection clinique contre les gastro-entérites a rotavirus séveres était maintenue.

Si Polio Sabin™ Mono Two (oral) ne peut pas étre administré en méme temps que d’autres vaccins vivants atténués, un intervalle d’au
moins un mois doit étre respecté entre les deux vaccinations

Les traitements immunosuppresseurs peuvent diminuer la réponse immunitaire, favoriser la multiplication du virus vaccinal et augmenter
la période d’excrétion du virus vaccinal dans les selles (voir rubrique 4.4).
4.6 Fécondité, Grossesse et allaitement

Grossesse
Pendant la grossesse et dans un contexte épidémique, le rapport risque-bénéfice de I'usage du vaccin sera évalué par rapport a I'usage
de vaccins inactivés.

Allaitement
Le vaccin peut étre administré a une meére allaitante.

Femmes en dge d’avoir des enfants / Contraception
Les femmes en &ge de procréer non immunisées doivent utiliser une contraception pendant les trois mois suivant la vaccination.

4.7 Effets sur I'aptitude a conduire des véhicules et a utiliser des machines

Les effets de Polio Sabin™ Mono Two (oral) sur I'aptitude a conduire des véhicules et a utiliser des machines n’ont pas été étudiés.
Néanmoins, étant donné le profil d’événements indésirables de Polio Sabin™ Mono Two (oral), il est peu probable que le vaccin ait un
effet sur I'aptitude a conduire et a utiliser des machines.

4.8 Effets indésirables

Des cas trés rares de paralysie associée au vaccin ont été observés avec les vaccins poliomyélitiques oraux trivalents (moins de 1 cas sur
1 million de doses administrées). Dans la majorité des cas, la paralysie poliomyélitique post-vaccinale est survenue apres I'administration
de la premiére dose.

Une fievre, des vomissements, des diarrhées et des réactions allergiques/anaphylactiques ont été décrits apres la vaccination avec le
vaccin poliomyélitique trivalent oral de GlaxoSmithKline Biologicals.

4.9 Surdosage
Des cas occasionnels de surdosage avec le vaccin poliomyélitique trivalent oral de GlaxoSmithKline Biologicals ont été rapportés. Le
surdosage n’a entrainé aucun effet iatrogéne.

Il n’existe pas de données suffisantes pour le vaccin Polio Sabin™ Mono Two (oral).
5. DONNEES PHARMACEUTIQUES

5.1 Propriétés pharmacodynamiques
Sur la base de la littérature, on peut estimer que la réponse immunitaire contre le virus poliomyélitique de Type 2 sera au moins égale a
celle obtenue avec un vaccin poliomyélitique trivalent oral.

5.2 Propriétés pharmacocinétiques
L'évaluation des propriétés pharmacocinétiques n’est pas requise pour les vaccins.

5.3 Données de sécurité précliniques
Les données non cliniques issues des tests de contrdle de qualité de routine effectués chez I'animal n’ont pas révélé de risque particulier
pour 'homme.

6. DONNEES PHARMACEUTIQUES

6.1 Liste des excipients
Chlorure de magnésium, L-arginine, polysorbate 80 et eau purifiée.

6.2 Incompatibilités
Ce médicament ne doit pas étre mélangé avec d’autres médicaments.

6.3 Durée de conservation
La date de péremption du vaccin est indiquée sur I'étiquette et sur I'emballage (voir également rubrique 6.4).

6.4 Précautions particuliéres de conservation
Le vaccin est efficace s'il est conservé a une température ne dépassant pas -20°C jusqu’a la date de péremption indiquée sur le flacon.
Il peut étre conservé pendant six mois a une température comprise entre +2°C et +8°C.

Les flacons multidoses de Polio Sabin™ Mono Two (oral) dans lesquels une ou plusieurs doses du vaccin ont été prélevées pendant une
séance de vaccination peuvent étre utilisés pour des séances ultérieures de vaccination pendant une période de 4 semaines au maximum
apres I'utilisation initiale, sous réserve que toutes les conditions suivantes soient respectées (comme décrites dans la déclaration

de politique générale de I'OMS : « Utilisation de flacons de vaccin multidoses entamés lors de séances ultérieures de vaccination »
WHO/V&B/00.09) :

e Ladate de péremption n’est pas dépassée;

Les vaccins sont stockés dans des conditions appropriées respectant la chaine du froid;

Le bouchon en caoutchouc («septum») du flacon n’a pas été immergé dans I'eau;

Une technique aseptique a été utilisée pour prélever toutes les doses;

Si le flacon comporte une pastille de contrdle du vaccin (PCV), celle-ci ne doit pas avoir atteint le point de rejet.

Afin de préserver I'efficacité optimale du vaccin Polio Sabin™ Mono Two (oral), il faut limiter au maximum le temps d’exposition du vaccin
a des températures ambiantes (non réfrigérées) et éviter I'exposition du vaccin a la lumiére directe du soleil.

Le vaccin doit étre transporté dans des conditions réfrigérées, en particulier dans les climats chauds.

La congélation et la décongélation n’affectent pas le titre du vaccin.

Si le vaccin ne doit pas étre distribué ou administré immédiatement, il est recommandé de le conserver, si possible, & une température
égale ou inférieure a -20°C afin d’'empécher la détérioration de son efficacité.

Si le vaccin a été exposé accidentellement a des températures élevées, il est recommandé de I'utiliser immédiatement ou de le conserver
idéalement a -20°C ou a 2-8°C jusqu’a ce qu'il soit administré, sous réserve que la PCV montre qu'il peut étre utilisé.

Conserver dans I’emballage d’origine a I'abri de la lumigre.

6.5 Nature et contenu de I’emballage extérieur
Le vaccin est présenté en flacons de verre (flacons multidoses contenant 10 ou 20 doses).

6.6 Précautions particuliéres d’utilisation et de manipulation
Le vaccin sera inspecté visuellement avant I'administration afin de détecter la présence de toutes particules étrangére.

6.7 Pastille de contréle du vaccin (se reporter a I'illustration de la PCV a la fin de la notice)

La pastille de contréle du vaccin (PCV) fait partie de I'étiquette de tous les lots de Polio Sabin™ Mono Two (oral) fournis par
GlaxoSmithKline Biologicals. Le point de couleur qui figure sur I'étiquette du flacon est une PCV. C’est un indicateur sensible a la
température au cours du temps qui donne une indication de I'exposition cumulée du flacon a la chaleur afin d’avertir I'utilisateur lorsque
I’exposition a la chaleur peut avoir dégradé le vaccin au-dela d’un niveau acceptable.

Linterprétation de la PCV est simple. Il s’agit de se focaliser sur le carré central dont la couleur change progressivement en cas
d’exposition a la chaleur. Tant que la couleur de ce carré est plus claire que celle du cercle extérieur, le vaccin peut étre utilisé. Lorsque le
carré central est de la méme couleur ou plus foncé que le cercle extérieur, le flacon doit alors étre éliminé.

Il est absolument essentiel de veiller & ce que les conditions de conservation indiquées ci-dessus (en particulier la chaine du froid) soient
strictement respectées. GlaxoSmithKline Biologicals n’assumera aucune responsabilité dans le cas ol Polio Sabin™ Mono Two (oral)

n’a pas été conservé conformément a ces instructions de conservation. D’autre part, GlaxoSmithKline Biologicals n’assumera aucune
responsabilité dans le cas ot une PCV serait défectueuse, pour quelque raison que ce soit.

Pour des renseignements supplémentaires, veuillez vous adresser au fabricant.

Polio Sabin est une marque déposée du groupe GSK.

1. NOMBRE DEL PRODUCTO MEDICINAL
Polio Sabin™ Mono Two (oral)
Vacuna Antipoliomielitica Oral Monovalente Tipo 2 (mOPV2)

2. COMPOSICION CUALITATIVA Y CUANTITATIVA

Polio Sabin™ Mono Two (oral) es una vacuna monovalente de virus vivos atenuados de poliomielitis de la cepa Sabin Tipo 2 (P 712, Ch, 2ab),
propagados en las células diploides humanas MRC5.

Cada dosis (0,1 ml) contiene no menos de 105.0 DICCs, del Tipo 2. Se utiliza cloruro de magnesio como estabilizante. Polio Sabin™

Mono Two (Oral) contiene trazas de sulfato de neomicina y sulfato de polimixina B.

3. FORMA FARMACEUTICA
Suspension oral.
La vacuna se presenta como una suspension transparente e incolora para administracion oral.

4. INFORMACION CLINICA

4.1 Indicaciones terapéuticas

Polio Sabin™ Mono Two (oral) esta indicada para la inmunizacion activa en todos los grupos etarios contra la infeccion causada por el
virus de la poliomielitis Tipo 2.

Esta vacuna podra utilizarse en dos casos:

- Erradicacion de la poliomielitis, para complementar la vacunacion contra la poliomielitis con una vacuna trivalente en zonas
donde circule el virus de la poliomielitis Tipo 2.

- Reaparicion del virus de la poliomielitis Tipo 2 en una zona reconocida previamente como libre de poliomielitis Tipo 2.

4.2 Posologia y Administracion

Posologia
En un envase de dosis multiples, dos gotas equivalen a una dosis de inmunizacion (0,1 ml).

La vacuna Antipoliomielitica Oral Monovalente Tipo 2 no esta indicada para la vacunacion de rutina.
El esquema de vacunacion aconsejado para cada pais debe estar de conformidad con las recomendaciones nacionales.

De acuerdo a las recomendaciones de la OMS, Polio Sabin™ Mono Two (oral) esta indicada para las Actividades de Inmunizacién
Complementarias (SIAs) para la poliomielitis en nifios de 0 a 5 afios de edad, para interrumpir cualquier transmision potencial
del poliovirus Tipo 2 o para controlar el brote de poliovirus circulante Tipo 2 derivado de la vacuna (cVDPV). El programa de
vacunacion de rutina contra la poliomielitis debera seguir utilizando vacunas trivalentes conforme a la politica nacional.

La vacuna Polio Sabin™ Mono Two (oral) puede asimismo administrarse a nifios y adultos cuando sea necesario mantener o
reforzar el nivel de proteccion contra la infeccion causada por el poliovirus Tipo 2. La vacuna puede administrarse asimismo a
personas con un alto riesgo de exposicion a la infeccion causada por el poliovirus Tipo 2. Esta vacuna no sustituye a la vacuna
antipoliomielitica trivalente cuando sea ésta la recomendada.

Via de administracion
Polio Sabin™ Mono Two (oral) se administra Ginicamente por via oral.

NO DEBERA INYECTARSE POLIO SABIN™ MONO TWO (ORAL) BAJO NINGUNA CIRCUNSTANCIA.

Dos gotas de la vacuna equivalen a una dosis de la vacuna (0,1 ml); las gotas se administran desde el cuentagotas de polietileno
que se suministra con el envase multidosis.

Se podra administrar la vacuna sola 0 mezclada con bebida o alimentos siempre que éstos no contengan sustancias que
pudieran inactivar los poliovirus, como los conservantes. Los vehiculos apropiados son agua azucarada, leche, pan y un terrén
de azticar. Como la vacuna tiene un sabor salado amargo, puede administrarse con agua azucarada o un terron de azlcar,
especialmente cuando se vaya a administrar a nifios pequefios.

En lactantes, la vacuna debera administrarse de preferencia dos horas antes o después de la alimentacion con leche materna, a
fin de evitar el contacto con los anticuerpos presentes en la misma.

Hay que tener cuidado para no contaminar el cuentagotas de un envase multidosis con la saliva del vacunado.

4.3 Contraindicaciones

La vacuna Polio Sabin™ Mono Two (oral) esta contraindicada en sujetos con una hipersensibilidad conocida a la neomicina
o polimixina, o a cualquier otro componente de la vacuna. No constituye una contraindicacion una historia de dermatitis de
contacto a la neomicina o a la polimixina.

Se contraindica Polio Sabin™ Mono Two (oral) en sujetos que hayan presentado signos de hipersensibilidad tras la
administracion previa de vacunas antipoliomieliticas orales de GlaxoSmithKline Biologicals.

4.4 Advertencias y precauciones especiales para uso
NO DEBERA INYECTARSE POLIO SABIN™ MONO TWO (ORAL) BAJO NINGUNA CIRCUNSTANCIA.

No deberia utilizarse Polio Sabin™ Mono Two (oral) para la inmunizacién de rutina contra la poliomielitis (ver la seccién 4.1).
El programa de vacunacion de rutina contra la poliomielitis debera seguir utilizando vacunas trivalentes conforme a la politica
nacional.

Es posible que Polio Sabin™ Mono Two (oral) no evite 0 modifique el curso de la enfermedad en sujetos ya infectados por un
poliovirus Tipo 2 salvaje.

La administracion de Polio Sabin™ Mono Two (oral) deberia posponerse en personas que presenten enfermedad febril severa
y aguda o diarrea y vomitos persistentes. Sin embargo, la presencia de una infeccién menor, como por ejemplo un resfriado, no
deberia ser motivo del aplazamiento de la vacunacion.

Los episodios de diarrea y/o de vomitos (al igual que cualquier infeccion gastrointestinal) pueden dificultar la administracion
de Polio Sabin™ Mono Two (oral). En caso de diarrea, la dosis recibida no se tendra en cuenta como parte del esquema de
inmunizacion y deberia repetirse una vez recuperada la persona.

El virus de poliomielitis Tipo 2 atenuado se multiplica en el intestino. La excrecion fecal del virus de la vacuna podra persistir
durante varias semanas, asi como transmitirse a las personas que estén en contacto con los vacunados; por lo que deberé
informarse a dichas personas sobre la necesidad de mantener una higiene personal estricta.

Las personas no inmunes en contacto cercano con una persona recién vacunada pueden en muy raras ocasiones correr el riesgo
de contraer paralisis poliomielitica asociada a la vacuna.

Al igual que con cualquier vacuna, es posible que no se produzca una respuesta inmunitaria protectora en todos los vacunados.

Cuando la persona que se vaya a vacunar o las que estén en contacto con ésta padezcan una inmunodeficiencia espontanea

o iatrogénica (inmunodeficiencia hereditaria, hipogammaglobulinemia y disgammaglobulinemia, discrasia sanguinea,

leucemia, linfoma, neoplasia de la médula ésea o del sistema linfatico, neoplasia generalizada, administracion de ACTH,
corticosteroides, farmacos inmunosupresores, citostaticos o radioterapia), se evaluara, dentro de un contexto epidémico, la
relacion riesgo-beneficio del uso de la vacuna con respecto al uso de vacunas inactivadas. Sin embargo, los individuos con
infeccion asintoméatica o sintomatica por el virus de la inmunodeficiencia humana (VIH) podran ser vacunados con Polio Sabin™
Mono Two (oral).

4.5 Interacciones con otros medicamentos y otras formas de interaccion

Polio Sabin™ Mono Two (oral) puede administrarse al mismo tiempo que las vacunas contra Haemophilus influenzae tipo b, la
hepatitis B, la difteria, la tosferina y/o el tétanos, el sarampion, la rubéola y/o las paperas, la fiebre amarilla o la vacuna BCG, si
se ajusta al esquema de vacunacion.

La administracion concomitante de la vacuna antipoliomielitica oral (OPV) y la vacuna antirrotavirus no afecta la respuesta
inmunitaria frente a los antigenos de polio, pero podria reducir ligeramente la respuesta inmunitaria frente a la vacuna
antirrotavirus. En un estudio clinico en el que participaron mas de 4200 sujetos que recibieron la OPV concomitantemente con
la vacuna antirrotavirus de GlaxoSmithKline Biologicals (Rotarix™) se mostré que se mantenia la proteccion clinica contra la
gastroenteritis severa por rotavirus.

Si Polio Sabin™ Mono Two (oral) no puede administrarse al mismo tiempo que otras vacunas vivas atenuadas, debera permitirse
que transcurra un intervalo por lo menos de un mes entre ambas vacunaciones.

El tratamiento inmunosupresor puede reducir la respuesta inmunitaria, favorecer la multiplicacion del virus de la vacuna y
aumentar la duracion de excrecion del virus de la vacuna en las deposiciones (ver la seccion 4.4).

4.6 Embarazo y lactancia

Embarazo
Durante el embarazo y dentro de un contexto epidémico, se deberd evaluar la relacion riesgo-beneficio del uso de la vacuna en
comparacion con el de vacunas inactivadas.

Lactancia
Se podra administrar la vacuna a mujeres en periodo de lactancia.

Mujeres en edad fértil/Anticoncepcion
Las mujeres no inmunes en edad fértil deberan usar anticoncepcion durante 3 meses después de la vacunacion.

4.7 Efectos sobre la capacidad para conducir y utilizar maquinas

No se han realizado estudios para investigar el efecto de Polio Sabin™ Mono Two (oral) sobre el desempefio en la conduccion o
la capacidad para operar maquinas. No obstante, en vista del perfil de reacciones adversas de Polio Sabin™ Mono Two (oral) es
poco probable que la vacuna tenga algin efecto sobre la capacidad para conducir y utilizar maquinas.

4.8 Reacciones adversas

En muy raras ocasiones, se ha observado la manifestacion de paralisis asociada a la vacuna con las vacunas antipoliomieliticas
orales trivalentes (menos de 1 caso por 1 millén de dosis administradas). La mayoria de las paralisis poliomieliticas
posvacunacion tuvieron lugar después de la administracion de la primera dosis.

Se han descrito fiebre, vomitos, diarrea y reacciones alérgicas/anafilacticas después de la inmunizacién con la vacuna
antipoliomielitica oral trivalente de GlaxoSmithKline Biologicals.
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4.9 Sobredosificacion
Se han recibido notificaciones ocasionales de sobredosis con la vacuna antipoliomielitica oral trivalente de GlaxoSmithKline
Biologicals. La sobredosis no ha dado lugar a efectos adversos.

No se dispone de suficientes datos sobre Polio Sabin™ Mono Two (oral).
5. DATOS FARMACOLOGICOS

5.1 Propiedades farmacodinamicas
En base al material publicado, se puede calcular que la respuesta inmunitaria contra el virus de la poliomielitis Tipo 2 sera por lo
menos igual que la obtenida con una vacuna antipoliomielitica oral trivalente.

5.2 Propiedades farmacocinéticas
Las vacunas no requieren una evaluacion farmacocinética.

5.3 Datos preclinicos de seguridad
Los datos no clinicos, basados en las pruebas de control de calidad de rutina realizadas en animales, revelan que la vacuna no
supone ningun riesgo especial para seres humanos.

6. DATOS FARMACEUTICOS

6.1 Lista de excipientes
Cloruro de magnesio, L-arginina, polisorbato 80 y agua purificada.

6.2 Incompatibilidades
Este producto medicinal no debe mezclarse con otros productos medicinales.

6.3 Periodo de validez
La fecha de caducidad de la vacuna estd indicada en la etiqueta y en el envase. (ver también la seccion 6.4)

6.4 Precauciones especiales para su almacenamiento
La vacuna es potente si se conserva a una temperatura que no exceda —20°C hasta la fecha de caducidad que figura en el vial.
Puede conservarse durante un periodo de hasta seis meses a una temperatura entre 2°C y 8°C.

Los viales multidosis de Polio Sabin™ Mono Two (oral) de los que ya se hayan extraido una o mas dosis de la vacuna durante
una sesion de inmunizacion, pueden ser utilizados en subsecuentes sesiones de inmunizacion hasta un méximo de 4 semanas,
siempre que se cumplan todas las condiciones siguientes (tal y como se describen en la declaracion de principios de la OMS:
Uso de viales multidosis abiertos en subsecuentes sesiones de inmunizacion. WHO/V&B/00.09):

e Lafecha de caducidad no ha transcurrido;

Las vacunas se almacenan en condiciones adecuadas de la cadena de frio;

El septum del vial que contiene la vacuna no ha sido sumergido en agua;

Se ha utilizado una técnica aséptica para retirar todas las dosis;

El monitor del vial de la vacuna (MVV), si existe, no ha alcanzado el punto de descarte.

Afin de mantener la potencia 6ptima de Polio Sabin™ Mono Two (oral), debera minimizarse la exposicion de la vacuna a
temperatura ambiente (sin refrigeracion) y debera evitarse la exposicion a la luz solar.

El envio debera realizarse en condiciones refrigeradas, especialmente en climas calidos.

La congelacion y la descongelacion no afectan al titulo de la vacuna.

Cuando la distribucion o la administracién no sea inminente, se aconseja conservar la vacuna, si es posible, a temperaturas de
—20°C o inferiores, ya que asi se frena el deterioro de la actividad de la vacuna.

Si la vacuna ha sido expuesta de forma accidental a temperaturas ambientales altas, se recomienda que la vacuna se utilice de
forma inmediata o se conserve idealmente a —20°C o entre 2 y 8°C hasta la administracién, siempre que el MVV permita su uso.
Almacenar en el envase original para proteger de la luz.

6.5 Naturalezay contenido del envase
La vacuna se presenta en viales de vidrio (viales de dosis multiples que contienen 10 dosis 6 20 dosis).

6.6 Instrucciones para su uso y manipulacion
Antes de la administracion, las vacunas deberan inspeccionarse visualmente por si hubiera particulas.

6.7 Monitor de Vial de Vacuna (ver pictograma MVV al final del prospecto)

El Monitor de Vial de Vacuna (MVV) forma parte de la etiqueta que se utiliza en todos los lotes de Polio Sabin™ Mono Two (oral)
suministrados por GlaxoSmithKline Biologicals. El circulo de color que aparece en la etiqueta del vial es un MVV. Este es un
material sensible al tiempo-temperatura que indica la exposicion acumulativa al calor, a la cual el vial ha estado expuesto. Le
avisa al usuario final cuando es probable que la exposicion al calor haya degradado la vacuna mas alld de un nivel aceptable.

La interpretacion del MVV es simple. Se enfoca en el cuadrado central. Su color cambiara progresivamente. La vacuna podra
usarse siempre y cuando el color de este cuadrado sea mas claro que el color del circulo. El vial debera desecharse tan pronto
como el color del cuadrado central sea igual al color del circulo, 0 cuando muestre un color mas oscuro que el del circulo.

Es absolutamente crucial asegurar que se cumpla con las condiciones de almacenamiento especificadas anteriormente (en
particular la cadena de frio). GlaxoSmithKline Biologicals no asumira ninguna responsabilidad legal en caso de que Polio Sabin™
Mono Two (oral) no haya sido almacenada de acuerdo con las instrucciones de almacenamiento. Ademas, GlaxoSmithKline
Biologicals no asumira ninguna responsabilidad en caso de que un MVV esté defectuoso por alguna razon.

Para informacion adicional, por favor contacte al fabricante.

Polio Sabin es una marca comercial del grupo de compaiiias GSK.

1. NOME DO MEDICAMENTO
Polio Sabin™ Mono Two (oral)
Vacina monovalente oral contra a poliomielite Tipo 2 (mOPV2).

2. COMPOSIGAO QUALITATIVA E QUANTITATIVA
Polio Sabin™ Mono Two (oral) é uma vacina viva atenuada monovalente contra o virus da poliomielite, produzida a partir da
estirpe Sabin Tipo 2 (P 712, Ch, 2ab), propagada em células dipléides humanas MRC5.

Cada dose (0,1 ml) contém néo menos de 1050 de DICCs; do Tipo 2. O cloreto de magnésio € utilizado como estabilizador.
Polio Sabin™ Mono Two (oral) contém vestigios de sulfato de neomicina e de sulfato de polimixina B.

3. FORMA FARMACEUTICA
Suspensao oral.
A vacina é apresentada sob a forma de uma suspensdo limpida e incolor, para administrago oral.

4. INFORMAGOES CLINICAS

4.1 Indicacdes terapéuticas
Polio Sabin™ Mono Two (oral) é indicada para imunizagéo activa contra a infeccéo causada pelo virus da poliomielite Tipo 2, em
todos os grupos etarios.

Esta vacina pode ser utilizada em dois casos:

- Erradicacdo da poliomielite, para suplementar a vacinagdo contra a poliomielite com uma vacina trivalente em regides nas
quais o virus da poliomielite Tipo 2 esté em circulacao.

- Reaparecimento de virus da poliomielite Tipo 2 numa regido previamente conhecida como estando isenta de poliomielite do Tipo 2.

4.2 Posologia e modo de administragao

Posologia
Num recipiente multidose, uma dose imunizante (0,1 ml) esta contida em duas gotas.

A vacina monovalente oral contra a poliomielite Tipo 2 ndo é indicada para a vacinagao de rotina.
0 esquema de vacinagdo aconselhado para cada pais deve estar em conformidade com as recomendagdes nacionais.

De acordo com as recomendagdes da OMS, a vacina Polio Sabin™ Mono Two (oral) é indicada para Actividades de Imunizacéo
Suplementar (SIAs - Supplementary Immunisation Activities) contra a poliomielite em criangas com idade entre 0 e 5 anos,
para interromper a transmissao potencial do virus da poliomielite Tipo 2 ou para controlar surtos de virus da poliomielite Tipo 2
circulantes derivados da vacina (cVDPV - circulating vaccine-derived poliovirus). O programa de vacinagao de rotina contra a
poliomielite deve continuar a utilizar vacinas trivalentes de acordo com as politicas nacionais.

Polio Sabin™ Mono Two (oral) também pode ser administrada a criangas e a adultos quando é necessario manter ou reforgar o nivel de
protecgao contra a infecgdo causada pelo virus da poliomielite Tipo 2. A vacina também pode ser administrada a pessoas em alto risco
de exposigdo a infecgdo causada pelo virus da poliomielite Tipo 2. Esta vacina ndo actua como substituto da vacina trivalente contra a
poliomielite, nos casos em que esta tltima é recomendada.

Modo de administragao
Polio Sabin™ Mono Two (oral) é apenas para administragéo por via oral.

POLIO SABIN™ MONO TWO (ORAL) NAO DEVE SER INJECTADA EM CIRCUNSTANCIA ALGUMA.

Uma dose de vacina (0,1 ml) estd contida em duas gotas, que sdo administradas com um conta-gotas de polietileno fornecido com o
recipiente multidose.

A vacina pode ser administrada por si s6 ou misturada com bebidas ou alimentos desde que estes ndo contenham substéncias que
possam inactivar os virus da poliomielite, como por exemplo conservantes. Veiculos adequados consistem numa simples agua agucarada,
leite, pao ou num torrdo de agucar. Como a vacina tem um sabor salgado e amargo, pode ser administrada em 4gua agucarada ou num
torrdo de aglcar, especialmente quando é administrada a criangas pequenas.

A vacina deve ser administrada a bebés que estdo a ser amamentados, de preferéncia duas horas antes ou depois da amamentagéo a fim
de evitar o contacto com os anticorpos presentes no leite materno.

Deve ter-se cuidado para ndo contaminar um conta-gotas de doses mdltiplas com a saliva do vacinado.

4.3 Contra-indicacoes

Polio Sabin™ Mono Two (oral) é contra-indicada em individuos com hipersensibilidade conhecida a neomicina ou a polimixina ou a
qualquer outro componente da vacina. Antecedentes de dermatite de contacto com a neomicina ou com a polimixina ndo constituem uma
contra-indicacao.

Polio Sabin™ Mono Two (oral) é contra-indicada em individuos que tenham apresentado sinais de hipersensibilidade apds administragdo
anterior de vacinas orais contra a poliomielite da GlaxoSmithKline Biologicals.

4.4 Adverténcias e precaugdes especiais de utilizagdo .
POLIO SABIN™ MONO TWO (ORAL) NAO DEVE SER INJECTADA EM CIRCUNSTANCIA ALGUMA.

Polio Sabin™ Mono Two (oral) néo deve ser utilizada na imunizagdo de rotina contra a poliomielite (ver seccéo 4.1).
0 programa de vacinacéo de rotina contra a poliomielite deve continuar a utilizar vacinas trivalentes de acordo com as politicas nacionais.

Polio Sabin™ Mono Two (oral) pode n&o prevenir ou modificar a evolugao da doenga em individuos jé infectados com um virus selvagem
da poliomielite Tipo 2.

A administragdo de Polio Sabin™ Mono Two (oral) deve ser adiada em individuos com uma doenca febril aguda grave ou com diarreia ou
vomitos persistentes. Contudo, a presenca de uma infecgdo de menor importancia, como uma constipagéo, nao deve causar o adiamento
da vacinagao.

Episddios de diarreia e/ou vomitos (assim como uma infecgdo gastrointestinal) podem impedir a administragéo de Polio Sabin™ Mono
Two (oral). Em caso de diarreia, a dose recebida nao sera contada como parte do esquema de imunizagéo e deve ser repetida apés a
recuperacao do individuo.

0s virus atenuados da poliomielite Tipo 2 multiplicam-se no intestino. A excrecéo fecal dos virus da vacina pode persistir durante vérias
semanas e estes também podem ser transmitidos aos contactos dos vacinados. Desta forma, estes contactos devem ser advertidos sobre
a necessidade de uma higiene pessoal rigorosa.

Pessoas ndo imunizadas que estejam em contacto intimo com um individuo recentemente vacinado podem, muito raramente, estar em
risco de poliomielite paralitica associada a vacina.

Como com qualquer vacina, pode néo ser obtida uma resposta imunitria protectora em todos os vacinados.

Nos casos em que a pessoa que vai ser vacinada ou os contactos de pessoas que vao ser vacinadas tém uma imunodeficiéncia espontanea
ou iatrogénica (imunodeficiéncia hereditaria, hipogamaglobulinemia e disgamaglobulinemia, discrasia sanguinea, leucemia, linfoma, neoplasia
da medula dssea ou do sistema linftico, doenga maligna generalizada, administragdo de ACTH, corticosteréides, imunossupressores,
citostaticos ou radioterapia), a relagdo risco/beneficio da utilizagdo da vacina deve ser avaliada, num contexto epidémico, em comparagéo
com a utilizagdo de vacinas inactivadas. Contudo, os individuos com infeccao pelo virus da imunodeficiéncia humana (VIH) assintomatica ou
sintomatica podem ser vacinados com Polio Sabin™ Mono Two (oral).

4.5 Interacgdes medicamentosas e outras formas de interaccéo

Polio Sabin™ Mono Two (oral) pode ser administrada a0 mesmo tempo que a vacina anti-Haemophilus influenzae tipo b, vacina
anti-hepatite B e vacina antidiftérica, antipert(issica e/ou antitetanica e a vacina contra o sarampo, rubéola e/ou papeira, vacina contra a
febre-amarela ou com a vacina do BCG, caso se adapte ao esquema de vacinagéo.

A administraco concomitante da vacina oral contra a poliomielite (VOP) e da vacina contra o rotavirus ndo afecta a resposta imunitdria
aos antigénios da poliomielite mas pode diminuir ligeiramente a resposta imunitaria a vacina contra o rotavirus. Um ensaio clinico que
envolveu mais de 4.200 individuos que receberam a VOP concomitantemente com a vacina anti-rotavirus da GlaxoSmithKline Biologicals
(Rotarix™) demonstrou que a proteccao clinica contra a gastroenterite grave por rotavirus se manteve.

Se Polio Sabin™ Mono Two (oral) ndo puder ser administrada na mesma altura que as outras vacinas vivas atenuadas, o intervalo entre
as duas vacinacdes deverd ser pelo menos de um més.

0 tratamento imunossupressor pode diminuir a resposta imunitaria, pode favorecer a multiplicagéo dos virus da vacina e pode aumentar
a duragdo de excrecdo dos virus da vacina nas fezes (ver seccao 4.4).

4.6 Gravidez e aleitamento

Gravidez
Durante a gravidez e num contexto epidémico, a relagdo risco/beneficio da utilizago da vacina deve ser avaliada em comparagao com a
utilizagéo de vacinas inactivadas.

Amamentacao
A vacina pode ser administrada a uma mulher em fase de aleitamento.

Mulheres com o potencial de procriar/Contracepgao
Mulheres em idade fértil nfo imunizadas devem utilizar um método contraceptivo durante 3 meses apés a vacinagéo.

4.7 Efeitos sobre a capacidade de conduzir e utilizar maquinas

Nao foram estudados os efeitos de Polio Sabin™ Mono Two (oral) sobre a capacidade de conduzir e utilizar maquinas. No entanto,
considerando o perfil de acontecimentos adversos de Polio Sabin™ Mono Two (oral), é pouco provével que a vacina tenha efeitos sobre a
capacidade de conduzir e utilizar maquinas.

4.8 Efeitos indesejaveis
Em casos muito raros, observou-se paralisia associada a vacina com as vacinas trivalentes orais da poliomielite (menos de um caso por
1 milhdo de doses administradas). A maioria dos casos de poliomielite paralitica pds-vacinal ocorreu apés a administragdo da primeira dose.

Casos de febre, vomitos, diarreia e reaccdes alérgicas/anafilactéides foram descritos apés imunizagéo com a vacina da poliomielite
trivalente oral.

4.9 Sobredosagem
Foram recebidas notificacdes ocasionais de sobredosagem com a vacina trivalente oral da poliomielite da GlaxoSmithKline Biologicals. A
sobredosagem ndo causou efeitos nocivos.

Existem dados insuficientes sobre Polio Sabin™ Mono Two (oral).
5. INFORMAGOES FARMACOLOGICAS

5.1 Propriedades farmacodinamicas
Com base na literatura, pode estimar-se que a resposta imunitaria contra o virus da poliomielite Tipo 2 serd, pelo menos, equivalente a
que foi obtida com uma vacina trivalente oral da poliomielite.

5.2 Propriedades farmacocinéticas
A avaliagdo da farmacocinética ndo é necessaria para vacinas.

5.3 Dados de seguranca pré-clinica
0s dados ndo clinicos ndo revelam riscos especiais para o ser humano, de acordo com ensaios de rotina de controlo de qualidade,
efectuados em animais.

6. INFORMAGOES FARMACEUTICAS

6.1 Lista dos excipientes
Cloreto de magnésio, L-arginina, polissorbato 80 e agua purificada.

6.2 Incompatibilidades
Este medicamento n&o deve ser misturado com outros medicamentos.

6.3 Prazo de validade
0 prazo de validade da vacina esta indicado no rétulo e na embalagem. (ver também a secgéo 6.4)

6.4 Precaucdes especiais de conservacao
A vacina mantém a sua poténcia se conservada a temperaturas nao superiores a -20°C até ao prazo de validade indicado no frasco para
injectaveis. Pode ser conservada durante um periodo maximo de seis meses entre +2°C e +8°C.

Os frascos para injectaveis multidose de Polio Sabin™ Mono Two (oral), de onde se retiraram uma ou mais doses de vacina durante
uma sessdo de imunizagdo, podem ser utilizados em sessdes de imunizacdo subsequentes durante um maximo de 4 semanas, desde
que sejam satisfeitas todas as seguintes condigdes (como descrito no comunicado da OMS: The use of opened muitidose vials in
subsequent immunization sessions (Utilizacao de frascos para injectaveis multidose abertos em sessdes subsequentes de imunizagéo)
WHO/V&B/00.09):

e 0 prazo de validade ndo expirou;

As vacinas sdo conservadas em condices apropriadas de cadeia de frio;

0 septo do frasco para injectaveis da vacina ndo foi submerso em agua;

Foi utilizada uma técnica asséptica para extrair todas as doses;

0 monitor do frasco para injectaveis da vacina (MFIV), se instalado, ndo atingiu a altura de ser eliminado.

A fim de conservar a poténcia 6ptima de Polio Sabin™ Mono Two (oral), a exposi¢ao da vacina a temperaturas ambientes (ndo refrigeradas)
deve ser mantida num minimo possivel e a exposicdo a luz solar deve ser evitada.

A expedicdo deve ser efectuada em condicdes refrigeradas, especialmente em climas quentes.
A congelagdo e a descongelacéo ndo afectam os titulos da vacina.

Nos casos em que a distribuicéo ou a administracdo ndo séo iminentes, é aconselhavel conservar a vacina, se possivel, a temperaturas
iguais ou inferiores a -20°C porque estas detém a deterioragdo da poténcia da vacina.

Se a vacina tiver sido exposta acidentalmente a temperaturas ambientais elevadas, recomenda-se que a vacina seja imediatamente
utilizada ou conservada idealmente a -20°C ou entre 2°C-8°C até a administracéo, na condicao de que o MFIV permita a sua utilizacéo.

Conservar na embalagem de origem para proteger da luz.

6.5 Natureza e contetido do recipiente
Avacina ¢ apresentada em frascos para injectaveis de vidro (frascos para injectéveis multidose contendo 10 doses ou 20 doses).

6.6 Instrucdes de utilizacdo e manuseamento
As vacinas devem ser inspeccionadas visualmente para deteccao de particulas antes da administragéo.

6.7 Monitor do Frasco para Injectaveis da Vacina (ver o pictograma do MFIV no fim do folheto)

0 Monitor do Frasco para Injectéveis da Vacina (MFIV) faz parte do rétulo utilizado para todos os lotes de Polio Sabin™ Mono Two (oral)
fornecidos pela GlaxoSmithKline Biologicals. O ponto com cor que aparece no rétulo do frasco para injectaveis ¢ um MFIV. Este € um
ponto sensivel a temperatura-periodo de tempo que fornece a indicagéo do calor cumulativo ao qual o frasco para injectaveis esteve

exposto. Adverte o utilizador final quando existe a possibilidade da exposigéo ao calor ter degradado a vacina para além do nivel aceitével.

A interpretagdo do MFIV é simples. Concentre o seu olhar no quadrado central. A cor do quadrado muda progressivamente. Enquanto a
cor do quadrado for mais clara do que a cor do anel, a vacina pode ser utilizada. Logo que a cor do quadrado central tiver a mesma cor
que o anel ou uma cor mais escura do que o anel, o frasco para injectaveis deve ser eliminado.

E absolutamente essencial assegurar que as condigdes de conservacdo acima especificadas (em especial a cadeia de frio) sdo
observadas. A GlaxoSmithKline Biologicals ndo assume qualquer responsabilidade se Polio Sabin™ Mono Two (oral) ndo tiver
sido conservada de acordo com as instrugdes de conservagdo. Além disso, a GlaxoSmithKline Biologicals ndo assume qualquer
responsabilidade se um MFIV estiver defeituoso por qualquer motivo.

Para mais informagdes queira contactar o fabricante.

Polio Sabin é uma marca comercial do grupo de empresas da GSK.

1. HA3BAHME JIEKAPCTBEHHOIO MPEMAPATA
Monuo CabuH™ MoHo [la (nepopanbHblil npenapar)
MoHoBaneHTHas nepopanbHas NpOTMBONONNOMUENMTHAS BakLmMHA Tuna 2 (MOMB2).

2. KAYECTBEHHBII 1 KOJIMYECTBEHHbII COCTAB
BakuuHa Monno CabuH™ MoHo [lga (nepopabHblit npenapar) SBnseTcsi MOHOBANEHTHON XKMBOIA 0CNAGIEHHOI NPOTUBONONNOMUENUTHOM
BaKLWMHOM HA OCHOBE BMPYCHbIX LUTaMmoB CabuHa Tuna 2 (P 712, Ch, 2ab), BbIpalLieHHbIX Ha AUNNONAHbIX KneTkax Yenoseka MRC5.

Kaxnpas posa (0,1 mn) cogepxuT He metee 1050 CCID5, BUpYCHOrO WTamMma Tuna 2. B kayecTBe cTabunnsaropa npuMeHsETCs Xopuz,
martus. Bakuuna Monno Ca6uH™ MoHo [lBa (nepopanbHblii penapar) COAepXUT CeL0BbIe KONNYECTBA CyNbhaTa HEOMULMHA 1
cynbchara nonMMnKenHa B.

3. JIEKAPCTBEHHASl ®0PMA
CycneHsus Ans npuema BHYTPb.
BakuuHa BbinyckaeTcs B BUAE NPO3payHOil 1 GECLIBETHOI CYCMEH3MM ANns npuema BHyTPb.

4. KNWHWUYECKUE XAPAKTEPUCTUKU

4.1 TepaneBTUYeCKUE NOKa3aHNA
Bakuuna Monno CabuH™ MoHo [Ba (nepopanbHblii Mpenapar) nokasasa Ans akTUBHOI MMMYHM3aLmMK BCeX BO3PACTHbIX rpynn npoTue
VHEKLMN, BbI3BAHHON BUPYCOM MOANOMMENNTa Tuna 2.

BakuyHy MOXXHO NPUMEHATb C BYMS LENSMu:

- [NS yCTPaHeHNs BCMbILLKW NONMOMUENUTA B 30HAX, FAe LMPKYNNUPYET BUPYC NOAMOMUENUTA TUNA 2, B AOMOSHEHNE K
NPOTUBONOANOMUENNTHON BAKLNHALMI TPEXBANEHTHOI BAKLMHOM;

- Npy NOBTOPHOM MOSIBAIEHMI BUpYCa NONMOMUENUTA TUNA 2 B 30HE, PaHee NPM3HAHHOI CBOGOAHOI OT BMpYCa NOAMOMMENUTa Tuna 2.

4.2 PeXum [031POBaHus U CNOCO06 NPUMeHeHus

PeXum f03MpoBaHns
MHOr0[030BbIil KOHTEHED, OAHA UMMYHI3UPYIoWas fo3a (0,1 M) COBEPXXUTCS B IBYX Kannsx.

MoHoBaneHTHasi nepopasibHasi NPOTUBONOMOMUENUTHAS BaKLMHA TUNA 2 He NPEAHA3HauYeHa ANs NIaHOBON BaKLMHALAM.
YCTaHOBJIEHHAs CXEMa BaKLMHALWMM B K&XK0IA CTPaHe [O/KHA COOTBETCTBOBATb HALMOHAMbHBIM PEKOMEHAALNAM.

CornacHo pekomeHpaumsam B0O3, Bakuyta Monvo Ca6un™ MoHo [1Ba (nepopasibHblil npenapar) nokasaHa Ans [oMoNHUTENbHON
MMMYHWU3aUMK NPOTIB NONMOMUENUTA AeTel B Bo3pacTe oT 0 0 5 JIET € LieNbi NPeKpaLLieHIst BO3MOXHOT0 PacnpocTpaHeHus Bupyca
NONMOMMENMTA TUNA 2 UM NPEKPALLEHNS BCTIbILUKIA, BbI3BAHHOW LVPKYNMPYIOLLMM BaKLMHHBIM BUPYCOM nosMomMueninta Tuna 2 (cVDPV).
CnefyeT NpoAoKaTh BbINOSHEHME NNAHOBOI NPOrPaMMbl IPOTMBOMOANOMUENNTHOI BaKLMHALAM C NPUMEHEHNEM TPEXBAIEHTHbIX
BAKUMH B COOTBETCTBMM C HALWMOHANbHBIMY NpaBunamu.

Bakuuty Moo Ca6uH™ Moo [lga (nepopanbHblii Npenapar) Takxxe MOXHO BBOAUTb AETSM 1 B3POCbIM ANsi NOAAEPXKaHUs

VIIM YCUNEHMS 3aLLMTbI OT MHAEKLMIM BUPYCOM NOMOMUENIMTA TUNA 2. 3Ty BaKLWHY TAKXKe MOXHO BBOAUTD INLLAM, MMEIOLLM

BbICOKMIA PUCK KOHTAKTa C MH(EKLIMEN, BbI3BAHHOI BMPYCOM MOAMOMUENNTA TUNA 2. Ta BaKLWHA HE 3aMEHSIET TPEXBANEHTHYIO
NPOTMBONONNOMUENNTHYH BaKLIHY, ECIV €€ NPUMEHeHe GyAeT PEKOMEHL0BAHO B AaNbHELLIEM.

Cnoco6 BBeaeHus

BakuuHa Monno CabuH™ MoHo [lBa (nepopanbHblii npenapar) npeaHasHayeHa ToNbKO NS NepopanbHoro BBEAEHMS.

BAKLIVHY MOJINO CABUH™ MOHO [1BA (MEPOPAJIbHbIVI MPEMAPAT) HU B KOEM CNYYAE HESb3$1 BBOAUTH MYTEM UHBEKLMN.

0pHa f03a BakumHbl (0,1 MA) COREPXUTCA B ABYX Kannsx, A03VPYEMbIX NONMITUIEHOBOI KanebHULIEN, NOCTABASEMON C MHOMOL030BbIM
KOHTENHEPOM.

BaKuyHy MOXHO BBOAUTb OTAESIbHO AW CMELUMBATD C HANUTKAMM U MULLEN, €CAIM OHWU HE COAEPXaT BELLECTB, CNOCOGHBIX
VHaKTWUBUPOBATb BUPYChI NOJMOMUENITA (HANPUMEP, KOHCEPBAHTOB). [ns1 3TOM Lienu NOAXOAST NPOCTOIA CUPON, MOJIOKO, XN1e6 1

Kycouek caxapa. MoCKO/IbKy BaKLHa UMEET ropbKO-COJIEHbIN BKYC, €6 MOXKHO AaBaThb B CUPOME WX HA KYCOUKE caxapa, 0COGEHHO npu
BaKLMHALWMM iTel paHHero Bopacra.

[leTsiM, HaxoaALWwmMmMes Ha rpyAHOM BCKapMIUBaHIK, 3Ty BaKLMHY XXenaTesbHo BBOAWUTH 32 1B Yaca A0 WK Yyepes3 ABa vaca nocne
KOPMJIEHUSA rPyabio BO N36eXKaHWe KOHTaKTa C aHTUTeNamu, CoAepXalymmucs B rpyAHOM MOJIOKE.

Cnepyet co6niofaTb OCTOPOXHOCTb M He A0MYCKaTb 3arpA3HEHNS KanenbHULbl MHOr0030BOr0 KOHTEHEpPa CMIOHON BaKLMHMPYEMOro.

4.3 MpoTtnBonokKasaHus

BakuuHa Monuo CabuH™ MoHo [lBa (nepopanbHblil npenapar) NpoTMBONOKa3aHa uLam, paHee UMEBLUUM anyiepruio Ha HEOMULIMH,
NONNMUKCIH WK NIt06OIA APYroN KOMNOHEHT BaKLyHbI. AHAMHE3 KOHTAKTHOrO iepmaTuTa nocne BO3AenCTBIs HEOMULMHA UK
NONMMUKCIHA HE SBNSETCS NPOTUBOMNOKA3aHNEM.

BakumHa Monmo CabuH™ MoHo [lga (nepopasibHblil npenapar) NpoTUBONoKasaHa inLam, y KoTopbix paHee Gblin BbISIBNEHbI NPU3HAKM
rUNepyyBCTBUTENbHOCTI NOC/E BBEAEHUS NEPOpabHbIX NPOTUBONOAMOMUENNTHBIX BakLmH Komnadun GlaxoSmithKline Biologicals.

4.4 Ocofble ykasaHusi M CIEUManbHbie Mepbl NPEAOCTOPOXHOCTHA
BAKLHY MO0 CABMH™ MOHO ABA (MEPOPAJIbHBIV MPEMAPAT) HA B KOEM CNYYAE HEJIb3 BBOAUTD NYTEM UHBEKLAIA.

BakuuHy Monro Ca6uH™ Moo [lBa (nepopanbHbiii npenapar) He cneayet NPpUMeHsTb Ans NaHOBOW BaKUMHALW NPOTUB MOMOMUENUTa
(cm. pasgen 4.1).

CnepyeT NpoAoMKaTh BbINONHEHWE MAHOBOI NPOrpaMMbl MPOTMBONOANOMUENNTHOI BAKLMHALWMM C MPUMEHEHNEM TPEXBANIEHTHBIX
BaKLH B COOTBETCTBIN C HALWMOHANbHBIMI NpaBunamu.

BakuuHa Monno CabuH™ MoHo [la (nepopanbHblil Npenapar) MOXET He NPeAynpeauTb PasBuTie 3a60NeBaHNs NN HE U3MEHUTb ero
TEYEHNe Y NNLL, Y)XKe MH(ULMPOBAHHBIX BUPYCOM NONMOMMENUTA TUNa 2.

MauneHTam, CTpaAKOLLMM OCTPbIM TSHKENbIM (PE6PUbHBIM 3a60/1EBaHNEM, MOCTOSHHON AVApeeil UNn PBOTOM, BBEAEHWE BAKLMHbI
Monuo CabuH™ Moko [lBa (nepopanbHblil npenapar) cneayet 0TnoxXuTb. 0AHAK0 BaKLMHALMIO He CledyeT OTKNagbIBath npu
HE3HAYNTESbHON MHEKLMM, HanpuUMep, NpocTyae.

3nu3oabl Auapen 1 (Mam) PBOTI, @ TAKXKE NOGOI MH(EKLNM XENYLOYHO-KULLEYHOrO TPaKTa, MOrYT 3aTPyAHUTb BBEEHME BAKLMHbI
Monuo Ca6uH™ Moo [lga (nepopanbHbiii npenapar). Mpyu auapee nofyyeHHas 03a He yYUTHIBAETCS B CXEME UMMYHWU3ALMN W JO/KHA
6bITb NOBTOPEHA NOCNE BbILOPOBNEHMS NALMEHTA.

Ocna6neHHblii BUPYC NOMOMUENNTA TUNA 2 PA3MHOXAETCS B KMLLIEYHUKE. IKCKPELMS BAKLMHHBIX LUITAMMOB BMPYCA C KANoM MOXET
COXPaHATLCSA HA NPOTSHXKEHUM HECKOMbKUX HELeNb, U 3TOT BUPYC MOXET ObITb NEpefaH MULAM, KOHTAKTUPYIOLLMM C BAKLMHUPYEMbIM.
Takue nMua [OMKHbI GbITb NPesyNPeXAeHbl 0 HEOGXOAUMOCTY CTPOrOro COGMIOLEHNS NPABUN JINYHON TUTUEHDI.

B 04eHb peaKuX Cnyyanx UMEeTcs pUCK pas3BuTIS NapanuTUYecKoro NoMOMUENTa, BbI3BaHHOTO BAKLIMHHBIM LUTAMMOM, Y HEUMMYHHbIX
AL, TECHO KOHTAKTUPYIOLLMX C HelaBHO BAKLMHMPOBAHHBIM JINLIOM.

Kak 1 npu BBEAEHNI NIt0GOI APYrOii BAKLMHDI, 3aLUMTHBIA MIMMYHHbII OTBET MOXET BO3HIKATb HE Y BCEX BAKLMHUPYEMbIX.

Ecau nuuio, noanexxallee BaKLMHALMM MU KOHTAKTUPYIOLLEE C IMLIOM, NOANEXALUMM BaKLMHALMN, CTPAAAET CNOHTAHHBIM UK
1aTPOreHHbIM UMMYHOLE(DULINTOM (BPOXKAEHHBIA IMMYHOBEMLMT, FTMNOraMMarno6yInHeMs 1 ANCraMMarnobynnHeMns, ANCKpasms
KpOBM, NENK03, NMMQOoMa, HOBOOGPA30BAHME KOCTHOTO MO3ra UK IMMAATUYECKON CUCTEMbI, FeHEPann30BaHHOE 3/10Ka4eCTBEHHOE
3abonesaxue, a Takxe BeeaeHne AKTT, KOPTUKOCTEPOUAO0B, IMMYHOAENPECCAHTOB, LIUTOCTATUKOB UM NyyeBas Tepanus), COOTHOLLEHNE
purCKa 1 MoNb3bl MPUMEHEHNS BAKLMHBI CAleAyeT OLEHMBATb B AMMAEMMONOTMYECKOM KOHTEKCTE B CPABHEHIM C NPUMEHEHNEM
MHAKTWBNPOBaHHbIX BaKLWH. OfHaKo BakumHy Monvo CabuH™ MoHo [lga (MepopanbHblit npenapar) MOXXHO BBOAMTD NNLAM,
MH(DULMPOBAHHBIM BUPYCOM UMMYyHOAedMLMTa Yenoseka (BIY) npu Hanuyum unm oTCyTCTBUM CUMMTOMOB.

4.5 B3aumopeincTBue ¢ APYrMMU NIEKapCTBEHHbIMM NpenapaTtamu u apyrue opmbl B3aMMoAeicTBuUS

BakuuHy Monro Ca6uH™ Moo [lBa (nepopanbHbii npenapar) MoXHO BBOAUTbL OHOBPEMEHHO C BaKLUHON NpoTue Haemophilus
influenzae Tvna b, BakuMHamn nNpoTUB renatuta B, audiTepuu, KOKoLWA W (Mnn) CTONGHAKA, KOPU, KPACHYXM 1 (MNIK) CBUHKM, @ TaKxe
BaKLWHOIA OT XXENTON NMXOPaJKy uin BakumHoi BLK, ecnn 3To npefycMOTPEHO CXEMOI BakLMHALM.

04HOBPEMEHHOE BBELEHME NepopaibHON NPOTUBOMOAMOMUENUTHOM BakLUyHbI (MMB) 1 NPOTUBOPOTABMPYCHOIA BAKLWHbI HE U3MEHSIET
VMMYHHbII OTBET HA aHTUreHbI BUPYCA NONNOMMENNTA, HO MOXET HECKOMbKO CHU3UTb MMMYHHbINA OTBET HA NPOTUBOPOTABUPYCHYHO
BaKUMHY. KNMHNYeckoe ucnbitaHne ¢ yyactuem 6onee yem 4200 cy6bekToB, nonyunLunx MNMB 0aHOBPEMEHHO C NPOTUBOPOTABUPYCHON
BaKUMHoIA (Rotarix™), n3rotoBneHHoi komnanmeii GlaxoSmithKline Biologicals, nokasano, YTo KnuHU4YecKas 3awa ot TSHKenoro
POTaBMPYCHOr0 racTPO3HTEPUTA COXPaHSNACH.

Ecnu BakuymHy Moo Ca6uH™ MoHo [lBa (nepopanbHblii npenapar) HeBO3MOXXHO BBOAUTb OfHOBPEMEHHO C APYTMMIA XNBbIMM
0cnabneHHbIMKM BaKLMHAMK, MHTEPBAN MEXAY STUMU BaKLMHALMAMIN JODKEH ObITb HE MEHEE OfHOr0 MecsLa.

MIMmyHoCynpeccuBHas Tepanisi MOXET 0CNabuTb UMMYHHBII OTBET, COCOGCTBOBATL PA3MHOXEHMIO BAKLIMHHOTO BUPYCA 1 YBENUYNTD
NPOAOKUTENBHOCTb BbIAENEHNS BAKLMHHOIO BUpYCa C KasioM (CM. pa3pen 4.4).

4.6 NpumeHeHue B nepuop GEPEMEHHOCTH U FPYAHOT0 BCKapMIMBaHUs

bepemeHHOCTb
Mpn HE06X0AMMOCTHN BAKLMHALMI GEPEMEHHBIX XKEHLLMH COOTHOLLEHNE PUCKA 1 NOMb3bl CEAYET OLEHNBATb B AMNAEMIONOTMYECKOM
KOHTEKCTE B CPABHEHWN C MPUMEHEHNEM MHAKTUBMPOBAHHDIX BAKLIWH.

Kopmnenue rpyapio
3Ty BaKLMHY MOXHO 1aBaTh KOPMALLMM XKEHLLMHAM.

JKeHLMHbI, CNOCcoGHbIE K AETOPOXKAEHMIO, N KOHTpaLenums
HeUMMYHHbIE XEHLLMHbI AETOPOAHOrO BO3pAcTa AOMKHbI MPUMEHSIT METOAbI KOHTPALENLYMI Ha NPOTSHKEHUN 3 MECSLEB Nocre
BaKLMHALMN.

4.7 BnusiHue Ha CNOCOGHOCTb YNpaBneHNs TPAHCNOPTHLIMM CPEACTBAMM U MEXaHU3MaMU

He nposepeHo nccneaosanmii BNsHUA BakuHbl Monno Cabun™ Mowo [lBa (nepopanbHbiil npenapar) Ha CnocoGHOCTb YNpaBeHus
TPAHCMOPTHLIMK CPEACTBAMU 1 MexaHn3mamin. OfHAKO, YunTbIBas NPOGMNb HeXXenaTenbHbIX SBNEHNA BakLUMHbI Moano CabuH™ MoHo
JiBa (nepopanbHbIilt Npenapar), ManoBeposTHO ee BANSHWE HA CNOCOBHOCTb YNPABNEHNS TPAHCMOPTHBIMI CPEACTBAMM U MEXaHU3MaMM.

4.8 HexenatenbHble 3thteKTbl

B oueHb pepkux cnyyasx (MeHee 0AHOTO cyyas Ha 1 MUANMOH BBEAEHHbIX 03) NOC/E BBEAEHUS TPEXBAIEHTHbIX NEpPOpabHbIX
NPOTMBONOMOMMUENUTHBIX BAKLUMH HAGNIOAANCS Napanny, CBA3aHHbIA C BAKLWHOIA. B 60NbLLMHCTBE Ciy4YaeB NOCTBAKLMHANBHbINA
NapaMTUYeCKuil NOMOMUENIT BO3HUKAN NOCNE BBELEHMS NEPBOM 403bl.

locne MMMyHNU3aLMK TPEXBANEHTHON NepopanbHOi NPOTUBOMONNOMUENMTHON BakLmMHO komnanum GlaxoSmithKline Biologicals onucaHbl
JIMXOpafiKa, PBOTa, Mapes 1 annepruyeckie Unm aHaunakTonaHble peakum.

4.9 Nepeno3nposka
MonyyeHbl 0TAENbHbIE COOBLLEHMS 0 NePes03NPOBKE TPEXBASIEHTHOM NepopasIbHON NPOTUBOMNONVMOMUENNTHON BaKLMHbI KOMMAHWM
GlaxoSmithKline Biologicals. Mepeao3vpoBka He CoNPoBOXAanach 601e3HeHHbIMU NPOSBAEHNAMA.

[laHHble 0 BakumHe Monno Ca6uH™ MoHo [lga (nepopanbHblii penapar) HeloCTaToOuHbI.
5. ®APMAKOJIOTUYECKWUE XAPAKTEPUCTUKH

5.1 GapmakoanHaMMyecKue CBOWCTBA
CornacHo nTepaTypHbIM aHHbIM, MOXHO CYMTaTh, YTO UMMYHHBII OTBET B OTHOLLEHWM BUpYCA NONMOMUENUTA TUNa 2 GYAET He MeHee
4YeM PaBHbIM OTBETY, BbI3BAHHOMY TPEXBANIEHTHOM NEPOPaIbHON NPOTMBOMONMOMUENUTHOI BaKLMHOM.

5.2 ®apmaKoKMHETNYEeCKNe CBOCTBA
[insi BAKLUWH OLeHKA (PapMakoKMHETUKM He TpebyeTcs.

5.3 JOKNUHWYECKMNE faHHbIE 0 6e30NacHOCTH
B BOKNMHMYECKol (hase 06bluHbIE TECTbI KOHTPOMS KAYECTBA, BbIMONHEHHbIE HA XMBOTHbIX, HE BbISIBINN 0COBbIX ONACHOCTEN ANs
YenoBeka.

6. ®APMALIEBTUMECKUE XAPAKTEPUCTUKKN

6.1 Cn1cok BCnomoraresbHbIX BeLecTs
Xnopwa maruus, L-apruinH, nonucop6at-80 1 ounLLeHHas Boaa.

6.2 HecoBmecTumocTb
9TOT MEAVLMHCKIA Npenapar Hefb3 CMeLwMBaTh ¢ ApYriMY MEAULIMHCKAMI Npenaparami.

6.3 Cpok xpaHeHus
[JlaTa ucTeyeHns Cpoka roAHOCTM BaKLMHbI YKa3aHa Ha 3TUKETKe W ynakoBke. (CM. Takxe pasaen 6.4).
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6.4 OcoOble Mepbl NPEAOCTOPOXKHOCTH NPU XPaHEHNN

BakuyHa COXpaHsieT akTUBHOCTb 10 AaTbl UCTEYEHMS CPOKA FOAHOCTY, YKa3aHHON Ha (hnakoHe, B Cly4yae
XPpaHeHus npu Temnepatype He Bbile —20°C. BakLmHy MOXHO XpaHuUTb He 6oMee WeCT MecsLes Npu
Temnepartype ot +2°C go +8°C.

MHorog030Bble (hnakoHbl BakLyHbI Monno Cabut™ MoHo [Ba (nepopanbHblii mpenapar), 3 KOTopbIX B
Kypce UMMYHU3aLum Gbino U3BNEYEHO HEKOTOPOE KOMMYECTBO 03, MOXHO NPUMEHSTb ANs MOCNEAYIOLLMX
KYPCOB UIMMYHM3aLMN HA NPOTSHKEHUN He Gonee 4 Hedenb npu COGNIOAEHNN CREAYIOLNX YCTIOBUIA
(cornacHo nporpamMmHomy 3asBneHuto BO3 “The use of opened multidose vials in subsequent immunization
sessions” [[TpUMeHeHe BCKPbITbIX MHOTOA030BbIX (PIAKOHOB B MOCNEAYIOLWMX Kypcax MMMYHM3aLMN],
WHO/V&B/00.09):

®  CPOK FOHOCTM He UCTeK;

BaKLHbI XPAHATCS B HAANEXALLWX YCNOBUSIX HU3KNX TEMNEpaTyp;

KpbILLKa (hNakoHa ¢ BaKLWMHOI He MOrpyXanacb B BOAY;

MpU U3BNEYEHNM BCEX 03 NPUMEHSNNCD acenTUYECKNe METObI;

MHAKaTop rogHocTy (VWM) thnakoHa ¢ BaKLMHOW, ECIIM OH MMEETCS, He OCTUT COCTOSHNS,
Tpe6yIOLLEro yaaneHnst BaKLMHbI B OTXOZbI.

[insi coxpaHeHus ONTUMANbHOI aKTUBHOCTM BakLyHbI Monno Cabus™ MoHo [la (nepopanbHblil npenapar)

CNeflyeT CBECTU K MUHIMYMY NpeGblBaHue npenapara npu TEMMepaType OKpyXatolLeil cpeabl (663
OXNXAEHWS) 1 n36eraTh BO3AENCTBMS MPSMbIX CONHEYHBIX NTy4eit.

TpaHCnopTMPOBKY CAeayeT BbIMOAHATb B YCNOBUAX OXNXKAEHNS, 0COGEHHO B XXapKoM Kiumare.
3amopaxuBaHue u 0TTauBaHWE He BANSIKOT HA TUTP BaKLHbI.

Ecnu B Gnnxaiiiuee Bpemst He MNAHUPYETCs pacnpeeneHre Wi BBeAeHNe BaKLIHbI, XXeNaTenbHO XpaHUTb
ee npu Temneparype He Bbllwe -20°C, NOCKOMbKY 3TU YCNOBUS 0CTAHAB/NBAIOT CHIKEHUE aKTUBHOCTU
BaKUWHbI.

Ecnu BakuyHa 6bina cnyyaitHo NoABeprHyTa BO3AENCTBUIO BbICOKOI TEMNEPATYPbI OKPYXXatoLLEeil Cpesbl,
PEKOMEHAYeTCs MCMONb30BaTb €6 HEMEANEHHO MW XPaHNTb XKenaTenbHo Npu Temneparype —20°C, nn6o npu
Temnepatype 2-8°C 1o BBeAeHus, ecnn cocTosHue VWM fonyckaeT ee npumeHeHue.

XpaHUTb B OPUrHHANBHOI YNaKoBKe ANS 3aLMTbI OT CBETA.

6.5 Matepuan n coaepXXMMoe KOHTelHepa
BakuuHa BbinyckaeTcs B CTEKNAHHbIX (DlakoHax (MHOrofo30BbIx hnakoHax, cogepxaimx 10 unm 20 1o3).

6.6 WHCTpYKLMsi N0 NPUMEHEHUIO M 00paLLEeHNI0
BakuuHbl nepes BBEAEHNEM ClieayeT BU3yasbHO UCCNER0BATb 1S 06HAPYIKEHNS MOTHBIX YacTuL,

6.7 Wnpukatop rogHocTy thnakoHa ¢ BakuuHoii (Vaccine Vial Monitor); cm. nuktorpammy VVM B KOHLE 3TOr0 IMCTKa
WnamnkaTop rogHocTy hnakoHa ¢ BakumuHoi (VWM) SBRSeTCS YacTbio 3TUKETKMN, KOTOPas CMoNb3yeTes ANs MapKUpOBKKM BCEX
napTuit BakumHbl Monno CabuH™ Moo [lga (nepopanbHblil npenapar), noctasnsiembix komnanmen GlaxoSmithKline Biologicals.
MMetoLwmiics Ha 3TUKETKe LIBETHOM KPYXOK sBNsieTcs uHankatopom VWM. LIBET 3T0ro KpyXka M3MEHsIETCS B COOTBETCTBUMN C
BPEMEHEM 1 TEMNEPaTYPOi 1 ABNSETCH MHAMKATOPOM COBOKYMHOTO TENJI0BOT0 BO3AENCTBUSA, KOTOPOMY NOABEPraeTcs (hnakoH. IToT
VHANKATOP NpeaynpexaaeT KOHEYHOro Nob3oBaTeNs 0 BO3MOXKHOM pacnaje BakLHbI A0 CTEMEeHW, NPEBbILLAIOLLEN AOMYCTUMYIO,
noa, AENCTBUEM Temna.

WHTepnpeTauus nokasaHuin VWM npocta. Cneayet 06paTuTb BHUMaHWE Ha KBaJpaT B LEEHTPE KpyXxKa. Ero LiBET nocTeneHHo
MeHsieTcs. Moka LBET 3T0ro KBazpara CBET/ee LBeTa KPYXKa, BaKLMHY MOXHO UCMONb30BaTh. ECn LBET LEHTPaNbHOrO KBagpara
COBMAAAET C LIBETOM KPY)XXKa NN TEMHee ero, PakoH Cneayet yaanuTb B 0TX0bI.

CoBepLLEHHO HE06X0ANMO 06ECMEYUTb YKa3aHHbIE BbILLE YCNOBIUS XPAHEHUS (0COGEHHO YCNOBUS XPAHEHMS MPU HU3KUX
Temnepartypax). Komnaxus MakcoCmuTKnsiiH batonomxukanc He Npu3HaeT 0TBETCTBEHHOCTH, 8CNK BakuyHa Monuo CabuH™ MoHo
[lBa (nepopasibHbIil Npenapar) XpaHunach ¢ HapyLUeHeM 3TUX TPe6OBaHNIA MHCTPYKLMK. Kpome Toro, komnanus GlaxoSmithKline
Biologicals He HeceT oTBeTCTBEHHOCTU, ecnu VWM umeeT feeKTbl N060r0 NPOUCXOXKAEHMS.

3a I0N0NHUTENbHON MHChOpMALWEdt, NOXanyicTa, 06PaLLaTeCh K U3roTOBUTENIO.

Polio Sabin siBnsieTcsi TOBapHbIM 3HAKOM rpynnbl KOMnaHui GSK.
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Inner square lighter than outer circle. If the expiry date has not been passed, USE the vaccine.

Le carré intérieur est plus clair que le cercle extérieur. Si la date de péremption n’est pas dépassée, UTILISER
le vaccin.

Cuadrado interior mas claro que el circulo exterior. Si la fecha de caducidad no ha transcurrido, USE la
vacuna.

Quadrado interior mais claro que o circulo exterior. UTILIZE a vacina se o prazo de validade nég tiver expirado.
BHyTpeHHMIA KBaapaT CBETIEE HAPY)KHOTO Kpyxka. Ecnn cpok rogHocTu He uctek, UCMOJIb3YUTE BakumHy.

At a later time, inner square still lighter than outer circle. If the expiry date has not been passed, USE the
vaccine.

Un peu plus tard, le carré intérieur est toujours plus clair que le cercle extérieur. Si la date de péremption n’est
pas dépassée, UTILISER le vaccin.

Posteriormente, el cuadrado interior se ha oscurecido pero sigue siendo més claro que el circulo exterior. Si la
fecha de caducidad no ha transcurrido, USE la vacuna.

Numa data posterior, o quadrado interior ainda é mais claro que o circulo exterior. UTILIZE a vacina se o prazo
de validade nao tiver expirado.

B Gonee no3fH1e CPOKW BHYTPEHHWI KBZpaT BCE eLLe CBETNIEE HApYXHOr0 Kpyxka. Ecnu cpok rogHocTy! He
uctek, UCMOMb3YWTE Bakumny.

O./

Discard point: Inner square matches colour of outer circle. DO NOT use the vaccine.

Point de rejet : Le carré intérieur est de la méme couleur que le cercle extérieur. NE PAS UTILISER le vaccin.
Punto de descarte: El cuadrado interior es del mismo color que el circulo exterior. NO use la vacuna.

Altura de eliminar: A cor do quadrado interior corresponde & cor do circulo exterior. NAO utilize a vacina.
Touyka HenpurofHOCTH: LBET BHYTPEHHEr0 KBaipaTa COOTBETCTBYET LIBETY HAPYKHOr0 Kpyxka. HE
MCNONb3YMTE BakumHy.

@-

Beyond the discard point: Inner square darker than outer ring. DO NOT use the vaccine.

Point de rejet dépassé : Le carré intérieur est plus foncé que le cercle extérieur. NE PAS UTILISER le vaccin.
Punto de descarte superado: El cuadrado interior es mas oscuro que el circulo exterior. NO use la vacuna.
Depois da altura de eliminar: O quadrado interior é mais escuro que o circulo exterior. NAO utilize a vacina.
3a npe/ienamu TOYKI HENPUroHOCTY: BHYTPEHHUI KBaapaT TeMHee HapyXHoro Kpyxka. HE UCMOJIb3YWTE
BaKLWHy.
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